s hearthstone O UTD © O R

Technical Data Sheet

Rolling Base Assembly / Assemblage de la base roulante
Rolling Base - Brabura 40 (Accessory 931-3815)
Rolling Base - Brabura 32 (Accessory 931-3015)
Rolling Base - Brabura 22 (Accessory 931-2015)

Congratulation on your purchase of a Rolling Base for your Outdoor Griddle.

Assembly required. Save these instructions.

- Read these instructions completely and carefully. Do not skip any step.

- Some parts have sharp edges, care must be taken when handling the various components to avoid injury.
Please wear gloves when handling.

- Two or more people should work together to assemble Griddle on the rolling base.

Félicitations pour votre achat d’une base roulante pour votre plancha HearthStone Outdoor.

Assemblage requis. Conservez ces instructions.

- Lisez ces instructions entierement et attentivement. Ne sautez aucune étape.

- Certaines piéces ont des arétes vives, des précautions doivent étre prises lors de la manipulation des
différents composants pour éviter les blessures.

- Veuillez porter des gants lors de la manipulation.

- Deux personnes ou plus doivent travailler ensemble pour assembler le chariot roulant et le Griddle.

For more information, visit Accessory 931-3815, 931-3015, 931-2015

www.hearthstoneoutdoor.com CART223240 ED0OO
R: 4/18/2022



ROLLING CART DIMENSIONS / BASE ROULANT DIMENSIONS

Rolling Base, Brabura 40 [ Base Roulant, Brabura 40

765/16"
1938mm 241/8"
(open side shelves) 613mm

46 3/8"
1178mm

(close side shelves)

52

=

®
nill

3 §
0 D
\\ T > / 1711/16" =1 T
450mm =
- [\\] m m m - > 4115/16"

j 1065mm

343/4"
— 882mm

2613/16"
13/4" 169/16" G80mm

45mm 421mm

Brabura 40 Griddle

Rolling Base 40

2 HearthStone Quality Home Heating Products, Inc. ®



ROLLING CART DIMENSIONS / BASE ROULANT DIMENSIONS

Rolling Base, Brabura 22 | Base Roulant, Brabura 22

585/16"

1481mm 241/8"
(open side shelves) 613mm

283/8"

721mm

(close side shelves)

°

~ 1> 1711/16" ™1 iy
\ - / 450mm [ —r
— S /] P ~
il | [0 —J 4115/16"
1065mm

34 3/4"
A — 882mm

, , 2613/16"
13/4" 169/16' 680mm

45mm 421mm

Rolling Base, Brabura 32 | Base Roulant, Brabura 32

685/16"

1735mm 241/8"
(open side shelves) 613mm
383/8"

975mm
(close side shelves)

1711/16" = —

\\ = N / 450mm 1 -
— N 7 N 7 —

(1] i) f L 1] > e

j 1065mm

343/4"
— 882mm

2613/16"
13/4" 169/16" 680mm

45mm 421mm

Rolling Base Assembly, Outdoor Griddles (Accessories 931-3815, 931-3015, 931-2015)



PARTS LIST |/ LISTE DES PIECES

Rolling Base, 40, 32, 22 / Base Roulant, Brabura 40, 32, 22

ITEM [DESCRIPTION 40 QTY | 32QTY | 22QTY
1 HINGE BRACKET - LEFT, SIDE SHELF 2 2 2
2 HINGE BRACKET - RIGHT, SIDE SHELF 2 2 2
3 SHELF LOCK BRACKET 4 4 4
4 SIDE SHELF 2 2 2
5 GAS TANK RETAINER 2 2 2
6 SIDE PANEL - LEFT 1 1 1
7 SIDE PANEL - RIGHT 1 1 1
8 BOTTOM PANEL 1 1 1
9 TOP PANEL 1 1 1
10 |REARPANEL 1 1 1
11 |DOOR-OUTER PANEL - LEFT 1 1 -
12 [DOOR-INNER PANEL - LEFT 1 1 -
13 | DOOR-INNER PANEL - RIGHT 1 1 1
14 [DOOR-OUTER PANEL - RIGHT 1 1 1
15 |RUBBERBUMPER 4 4 4
16 |ACORN NUT M4 4 4 4
17 [LOCKNUT M4 - KEPS 32 32 16
18 | SPLIT WASHER 4 4 4
19 [WASHER M4 4 4 4
20 [LOCKNUT M6 - KEPS 34 32 32
21 | MAGNET 4 4 2
22 [ SCREW SELF-TAPPING 28 28 14
23 | SCREW M4x10mm FLAT HEAD 32 32 16
24 [ SCREW M6x12mm 8 8 4
25 [ SCREW M6x16mm HEX 40 38 38
26 | SHOULDER SCREW M4 4 4 4
27 | SCREW M6x20mm HEX 8 8 8
28 | END CAP-RIGHT 2 2 1
29 [END CAP-LEFT 2 2 1
30 |HINGE 4 4 2
31 [SWIVEL CASTERS 2 2 2
32 | SWIVEL LOCKING CASTERS 2 2 2
33 [HANDLE 2 2 1
34 |ADJUSTABLE WRENCH * - - -
35 |SCREWDRIVER PHILLIPS-TIP * - - -
36 |[ALLEN WRENCH * - - -

*Tools required (not included) / Outils requis (non inclus)

HearthStone Quality Home Heating Products, Inc. ®



PARTS LIST | LISTE DES PIECES

Rolling Base, 40, 32, 22 / Base Roulant, Brabura 40, 32, 22

5)

ries 931-3815, 931-3015, 931-201

(Accesso

mbly, Outdoor Griddles



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 01 / Etape 01:
Bottom Panel + Gas Tank Retainers

(@)
\mg)
COMPONENTS| 40 | 32 | 22 TOOLS REQUIRED
LOCK NUT M6 - KEPS 4 4 4 ADJUSTABLE WRENCH
SCREW M6x16mm HEX 4 4 4 ALLEN WRENCH

Manual Bending / Pliage manuel

* Example image: Rolling Base 40

6 HearthStone Quality Home Heating Products, Inc. ®



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 02 / Etape 02:
Side Panel Left + Side Panel Right + Bottom Panel

COMPONENTS | 40 | 32 | 22 TOOLS REQUIRED

LOCKNUTM6-KEPS | 16 | 16 | 16 ADJUSTABLE WRENCH
SCREW M6x16mmHEX | 16 | 16 | 16 ALLEN WRENCH
SWIVEL CASTERS
SWIVEL LOCKING CASTERS

* Example image: Rolling Base 40

Rolling Base Assembly, Outdoor Griddles (Accessories 931-3815, 931-3015, 931-2015) 7



ASSEMBLY INSTRUCTIONS [ INSTRUCTIONS DE MONTAGE

Step 03 / Etape 03:
Rear Panel + Bottom Panel

(@)
\m
COMPONENTS | 40 | 32 | 22 TOOLS REQUIRED
LOCKNUTM6-KEPS | 3 | 2 | 2 ADJUSTABLE WRENCH
SCREW Méx16mmHEX | 3 | 2 | 2 ALLEN WRENCH

o D ¢ D D C D C D C A ©
3 — e ) ) ( C ) ¢ > —

] D« ) D ) ¢ D ¢ D |
O O
o | Ll o

B > ¢ D ( ) ) ¢ ) C ) (¢ > (]

W= ) ¢ ) ) ) ¢ ) )
‘ == P
) ¢ C ) ¢ ) ( )
o |H= o
o ! N

*Example image: Rolling Base 40

8 HearthStone Quality Home Heating Products, Inc. ®



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 04 | Etape 04:
Rear Panel + Side Panel Left

e

COMPONENTS

40

22

LOCKNUT M6 - KEPS | 2

TOOLS REQUIRED

SCREW M6x16mm HEX | 2

ADJUSTABLE WRENCH

ALLEN WRENCH

* Example image: Rolling Base 40

Rolling Base Assembly, Outdoor Griddles (Accessories 931-3815, 931-3015, 931-2015)

9



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 05 / Etape 05:
Rear Panel + Side Panel Right

@)

)

COMPONENTS | 40 | 32 | 22
LOCKNUTM6-KEPS | 2 | 2 | 2

TOOLS REQUIRED

SCREW Mé6x16mm HEX | 2

ADJUSTABLE WRENCH

ALLEN WRENCH

* Example image: Rolling Base 40

10

HearthStone Quality Home Heating Products, Inc. ®



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 06 | Etape 06:

Top Panel + Side Panel Left + Side Panel Right

i

TOOLS REQUIRED

@,
&
COMPONENTS| 40 | 32 | 22
LOCK NUT M6 - KEPS 4
SCREW M6x16mm HEX 4

ADJUSTABLE WRENCH

ALLEN WRENCH

* Example image: Rolling Base 40

Rolling Base Assembly, Outdoor Griddles (Accessories 931-3815, 931-3015, 931-2015)

11



ASSEMBLY INSTRUCTIONS [ INSTRUCTIONS DE MONTAGE

Step 07 / Etape 07:
Top Panel + Rear Panel

\mg)
COMPONENTS| 40 | 32 | 22 TOOLS REQUIRED
LOCK NUT M6 - KEPS 3 2 2 ADJUSTABLE WRENCH
SCREW M6x16mm HEX 3 2 2 ALLEN WRENCH
—
o o
< (@) (@) =]
o o
(&) (&)
(o) (o)
2 2 2
I J ¢ 1 J ¢ L J ¢ 1 [
o i . 8 8 o
o@o o@o
c@@ @@o
f ! ' O/j@
I
| 9 9 e N

*Example image: Rolling Base 40

12 HearthStone Quality Home Heating Products, Inc. ®



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 08 / Etape 08:
Top Panel + Outdoor Griddle

i

COMPONENTS | 40

32

22

TOOLS REQUIRED

SCREW M6x16mm HEX | 6

ALLEN WRENCH

Gas supply connection:

The Griddles ship ready to connect to an
LP tank. Leave the gas hose with regula-
tor connected to the griddle and pass it
through the hole in the top panel of the
rolling base. Use two people to complete
this step of assembly.

Connexion d’alimentation en gaz :

Les Griddles sont livrées prétes a étre
connectées a un réservoir LP. Laissez le
tuyau de gaz avec régulateur connecté a la
Griddle et faites-le passer dans le trou du
panneau supérieur de la base roulante. Uti-
lisez deux personnes pour effectuer cette
étape d’assemblage.

* Example image: Rolling Base 40

Rolling Base Assembly, Outdoor Griddles (Accessories 931-3815, 931-3015, 931-2015)

13



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 09 / Etape 09:

Hinge Brackets, Side Shelf + Shelf Lock Brackets + Outdoor Griddle

COMPONENTS

40

32

22

TOOLS REQUIRED

SCREW M6x20mm HEX

ALLEN WRENCH

* Example image: Rolling Base 40

14

HearthStone Quality Home Heating Products, Inc. ®



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 10 / Etape 10:
Side Shelf + Outdoor Griddle

COMPONENTS | 40 | 32 | 22 TOOLS REQUIRED
RUBBER BUMPER ADJUSTABLE WRENCH

2 2 2
ACORNNUTM4 | 2 2 2 ALLEN WRENCH
SPLIT WASHER | 2 2 2
2 2 2
2 2 2

WASHER M4
SHOULDER SCREW M4

> @
—

Slot for raising and lowering the side shelf.

Side shelf shown in raised + locked position.

To lower the shelf:

1. Lift shelf slightly

2. Pull shelf out

3. Hinge shelf down

To raise the shelf, hinge the shelf up and
push it in until you feel it bump down into a
locked position.

Tablette latérale illustrée en position relevée
+verrouillée.

Pour abaisser l’étageére :

1. Soulevez légérement l’étagére
2. Tirez l’étageére vers l'extérieur
3. Abaissez 'étagére

Pour soulever ['étageére, faites pivoter l’éta-
gére vers le haut et poussez-la jusqu’a ce que
vous la sentiez tomber en position verrouillée.

Rolling Base Assembly, Outdoor Griddles (Accessories 931-3815, 931-3015, 931-2015) 15



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 11/ Etape 11:
Hinge Brackets, Side Shelf + Shelf Lock Brackets + Outdoor Griddle

COMPONENTS | 40 | 32 | 22 TOOLS REQUIRED
SCREW M6x20mm HEX | 4 4 4 ALLEN WRENCH

L%

* Example image: Rolling Base 40

16 HearthStone Quality Home Heating Products, Inc. ®



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 12 / Etape 12:
Side Shelf + Outdoor Griddle

J
@ &)
COMPONENTS | 40 | 32 | 22 TOOLS REQUIRED
RUBBER BUMPER 2 2 2 ADJUSTABLE WRENCH
ACORNNUTM4 | 2 2 2 ALLEN WRENCH
SPLIT WASHER | 2 2 2
WASHER M4 2 2 2
SHOULDER SCREW M4 2 2 2

* Example image: Rolling Base 40

Rolling Base Assembly, Outdoor Griddles (Accessories 931-3815, 931-3015, 931-2015) 17



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 13 / Etape 13:
Magnet + Rolling Base

TOOLS REQUIRED

ADJUSTABLE WRENCH

SCREWDRIVER PHILLIPS-TIP

S
COMPONENTS | 40 | 32 | 22
LOCKNUT M4 -KEPS| 4 4 2
MAGNET | 2 2 1
SCREW M4x10mm FLATHEAD | 4 4 2

* Example image: Rolling Base 40

18

HearthStone Quality Home Heating Products, Inc. ®



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 14 | Etape 14:
Right Door Inner Panel + Right Door Outer Panel

COMPONENTS | 40 | 32 | 22 TOOLS REQUIRED
LOCK NUT M4 - KEPS 6 6 6 ADJUSTABLE WRENCH
SCREW SELF-TAPPING | 14 | 14 | 14 SCREWDRIVER PHILLIPS-TIP

SCREW M4x10mm FLAT HEAD 6 6 6
HINGE 2 2 2

—2nd

* Example image: Rolling Base 40

Rolling Base Assembly, Outdoor Griddles (Accessories 931-3815, 931-3015, 931-2015) 19



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 15 | Etape 15:
Right Door Handle Assembly

COMPONENTS | 40 | 32 | 22 TOOLS REQUIRED
SCREW Mé6x12mm | 4 4 4 SCREWDRIVER PHILLIPS-TIP
END CAP-RIGHT | 1 1 1
END CAP-LEFT | 1 1 1
HANDLE | 1 1 1

1st

E ///
S o

* Example image: Rolling Base 40

HearthStone Quality Home Heating Products, Inc. ®



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 16 [ Etape 16:

Left Door Inner Panel + Left Door Outer Panel

TOOLS REQUIRED

ADJUSTABLE WRENCH

SCREWDRIVER PHILLIPS-TIP

COMPONENTS | 40 | 32 | 22
LOCKNUTM4-KEPS | 6 6
SCREW SELF-TAPPING | 14 | 14
SCREW M4x10mm FLATHEAD | 6 6
HINGE

* Example image: Rolling Base 40

21

Rolling Base Assembly, Outdoor Griddles (Accessories 931-3815, 931-3015, 931-2015)



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 17 / Etape 17:
Left Door Handle Assembly

g

COMPONENTS | 40 | 32 | 22
SCREW M6x12mm | 4 4
END CAP-RIGHT | 1 1
1 1

1 1

TOOLS REQUIRED
SCREWDRIVER PHILLIPS-TIP

END CAP - LEFT
HANDLE

\V4
\
\

\

* Example image: Rolling Base 40

22

HearthStone Quality Home Heating Products, Inc. ®



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 18 / Etape 18:
Right Door + Rolling Base

COMPONENTS

40

32

22

LOCK NUT M4 - KEPS

TOOLS REQUIRED

SCREW M4x10mm FLAT HEAD

ADJUSTABLE WRENCH

SCREWDRIVER PHILLIPS-TIP

* Example image: Rolling Base 40

Rolling Base Assembly, Outdoor Griddles (Accessories 931-3815, 931-3015, 931-2015)

23



ASSEMBLY INSTRUCTIONS / INSTRUCTIONS DE MONTAGE

Step 18 / Etape 18:
Left Door + Rolling Base

i
" D)

COMPONENTS

40

32

22

LOCK NUT M4 - KEPS

TOOLS REQUIRED

SCREW M4x10mm FLAT HEAD

ADJUSTABLE WRENCH

SCREWDRIVER PHILLIPS-TIP

* Example image: Rolling Base 40

24

HearthStone Quality Home Heating Products, Inc. ®



